
PARTS LIST 

PART NO DESCRJPTION ; SPECIFICATION QlY 

1 Base 1 
2 Motor Base > 1 

�· 

3 Motor 3/4HP 1 
4 Disc Cover 1 
5 Disc 12,, 1 
6 Sanding Paper 12,, 1 
7 Left Tilting Turing I 
8 Right Tilting turning I 
9 Table Aluminum 1 
10 Dust Hood Cover 1 

11 Handle M8xl6 2 
12 Pointer 1 
13 Hex. Head Screw M4x8 1 
14 Washer M6 2 
15 Pan Head Screw M6x8 2 
16 Pan Head Screw M8x12 6 
17 Washer M8 6 
18 Pan Head Screw M8x25 4 
19 Pan Head Screw M8x20 2 
20 Washer M8x18 4 
21 Nut ) MS 4 
22A Switch UL 1 

23 Power Cord 1 
28 Pan Head Screw M6x20 6 
29 Washer M6xl3 6 
30 Nut M6 6 
31 Miter Bar 1 
32 Miter Gage 1 
33 Bolt 1/4" 1 
34 Pointer 1 

35 Hex. Head Screw 3/16"x3/8" 1 
36 Pin 5x20 I 
37 Spanner I 
38 Open End Wrench 10---13mm 1 
39 Handle I 
40 Hex. Head Screw M6x20 2 
41 Safety Guard 1 
42 Pan. Head Screw 5x8 2 

12 

Page 1 Parts List for DS-12S (L135) 07/08/2017



Page 2 Parts List for DS-12S (L135) 07/08/2017


	L135 DS-12S manual 31-7-17
	L135_L1352_L1354   DS base extra customer instructions



